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CUSTOMER NAME: 1GLOBALSERVICE LLC  

ADDRESS: ROOM 2004, BUILDING B1, GUANGDA WE VALLEY, 

HEADQUARTERS NO.2 ROAD, SONGSHAN LAKE, DONGGUAN, 

GUANGDONG, CHINA

Sample Name : Car luggage rack lock cylinder

Product Specification : 9340

Manufacturer : Xuzhou Fornd Industrial Technology Co., Ltd.

Material : Zinc Alloy

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however, 
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample 
information provided by client.

***********
SGS Ref. No. : TJIN2304000015CM01

Other Ref. No. : TJIN2304000648PL01

Date of Receipt : 2023-04-21

Testing Period : 2023-04-21 ~ 2023-05-12

Test result(s)   : For further details, please refer to the following page(s)
(Unless otherwise stated the results shown in this test report refer only 
to the sample(s) tested)

Signed for
SGS-CSTC Standards Technical 
Services Co., Ltd. Guangzhou 
Branch.

Jordan Lin
Authorized signatory
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Summary of test result

The sample(s) submitted complied with Durability test which provided by applicant. See the next 

page for details.

Sample information

Name: Car luggage rack lock cylinder

Model: 9340
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Clause Test items Test requirement Test method and 
test condition Test result Verdict

/ Durability After 100 000 cycles 
test, function normally

Insert the key, 
and rotate it to 
180°, then rotate 
to 0°, at last pull 
the key out.

After 100 000 
cycles test, 
function normally.

PASS
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Original Sample Photo:

********End of report********
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